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List of Attachments (including a total number of pages in each attachment):

MHHER (ERA MRS RED -

- Photos documentation (2 pages)
- iR (200)

Summary of testing:

RS BBE

Tests performed (name of test and test clause):
MRBE R4 X &3O

Test(s) Sample Number
T H FE g5
T.1: Altitude simulation / 7% 541,
T.2: Thermal test / 556

T.3: Vibration / #z3/) b1# - b8#
T.4: Shock / il

T.5: External short circuit / 456 %

T.6:Crush / £ & cl1# - c10#
T.7: Overcharge / i 78 1 b1# - b8#
T.8: Forced discharge / 5] il Ft c11# - c30#

The sample’s status is good.

FEGARI R 47

The conditions of the batteries of samples No. b1# to b4# are at
first cycle, in fully charged states.

FE g 5 b 1# -bA# Y5 — G 78 T8O B R 58 42 78 RS O He

5

.

The conditions of the batteries of samples No. b5# to b8# are after
twenty-fifth cycles ending in fully charged states.

FE it 9 b5# -b8# Ny — 1 LU A 78 155 i Ja B J= 576 4 78 HARAS 1R
bl

The conditions of the cells of samples No. c1# to c5# are at first
cycle at 50% of the design rated capacity.

FE g c1# -cBHN AR — UV 70 55 H J B 7 L B AR PR B 50 %R
AR,

The conditions of the cells of samples No. c6# to c10# are after
twenty-fifth cycles ending at 50% of the design rated capacity.

FE 2 5 c6# -c10# 9 55—+ TLUAE A 78755 i il 1) 70 L B AR AR 2 B )
50%IRA ) HLAES.

The conditions of the cells of samples No. c11# to c20# are at first
cycle, in fully discharged states.

FEdh g5 c11# -c20# 9 55 — U 78 JEO B 31 58 4 8 FE RS O He
The conditions of the cells of samples No. c21# to c30# are after
twenty-fifth cycles ending in fully discharged states.

FE g 5 c21# -c30#y — -+ T 78 T3R5 56 AT R R A 1Y

-
Iho

Testing location:

PAH R -

All tests as described in Test Case
and Measurement Sections were
performed at the laboratory
described on page 1.

B a0t H 376 5 — v At B
7 5286 == HR R AT

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,

Guangdong, China.

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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Test item particulars.......................coooiiiinnnn. :
FE S B

Cell tYPE.ceeiieee e :
T 7250115

=

Nominal Voltage of cell ..........cccccoiiiiiiiiiiiniiiis :
HLOEE L

Rated Capacity of cell..........ccccveeiiiiiiiiiees :
RO AUE A &

3.8V

5200mAh

APPEAraNCE. .. ... Black
Bt Eeyah

Numberof cell ..., :
L M 5pcs (5S1P)

}E%rﬂn_ensmn(mm) ....................................................... : 38.5mm (max) x 54.0mm (max) x 169.5mm (max)

Test case verdicts

MRAIE

Test case does not apply to the test object ................: N/A
FAE AN H T 5

Test item does meet the requirement ........................: P(Pass)
MR AT & E

Test item does not meet the requirement...................: F(Fail)
MAART A E

Testing A

Date of receipt of testitem ............ccccvvviii
FEREH

Date(s) of performance of test............cccccvvvvvvivennnnnn
I 1

2019-03-28

2019-03-28 ~ 2019-04-11

General remarks &t

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
FrAEEERE M), REALLR 2 HHEA S 2.

The test results presented in this report relate only to the item tested.

A IR A AR A R i 97 T

”(see remark #)” refers to a remark appended to the report.

C(LE#) RIS

Throughout this report a point is used as the decimal separator.

A it PR AR N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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FEEfE B

General product information:

The main features of this model are shown as below:
72 EEAE B

Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Model Nominal | Nominal Charge | Discharge | Charge | Discharge | Charge Voltage
fF(lJ) 1e capacity | voltage | Current Current Current Current Voltage i %%E
Y mieas | dedE | SUERE | BUTHcE | BOKRE | AU | RKRH R
EEMi =M EEMi EEMi L )
Battery / Fiith
101232 | 5200mAh | 19.0V 1040mA 1040mA | 5200mA | 52000mA | 21.75V 16.0V
Cell / HiE
7250115| 5200mAh 3.8V 1040mA 1040mA | 5200mA | 52000mA 4.35V 3.0V

Test Procedure:
MAFE T«

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DT A-T.SZHZ NP AR AL [R]— 2 B B Edk4T . T.6FIT. 80 A8 i s HEAT . T.7 W] LA Z i
T.A-T .58 o 52 B i F it AT i

2. In order to quantify the mass loss, the following procedure is provided:
JE R AL IR T A R

(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.

M2 IMEARETE 8, M2E2NEME SR, &SRS Table 38.3. 14 FIMERI AT 1A “HA &1
9%” R
Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g <M<75¢g 0.2%
M>75g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/= B

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/K B3R FE L 7E
I N2045°C. KL SIA KT 11.6kpalf A EiH
WA A6/

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TR HTHIBAT & 2K TGN o, oA,
T AL oA KIS, s el i i i ) O i
I AMIC T AT T B8 HUR 990% . TG T H &
73 TH] R EESR AN T 58 4 T80 FRL i ) R A AT L

No leakage, no venting, no
disassembly, no rupture and
no fire. / TLIW¥. <. &
filrtk . TR LA R oA KB
%o

The data see table 1. / k%
i WA,

38.3.4.2

Test T.2: Thermal test/iE 5%

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /1 S FE S E 72+ 2° CHIA ST il B 2 /06
AN, SRE - 40£2°CHUFRIE PR B 2 /0641
B o IR BERE e (1) B K RIBR N [R] 930708 . an Sb A 3R
100K, $50 e B RE B ICIE 20£5° C IS Hh i B 24/
i o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T K HUESFIKHM, 7E iR
R HH s L R TR fe > 124> /N

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TR AT AT & 2K TGN oHF . oA,
T AL oA KIS, el i i i ) O
L IS AMIC T I T T 2% F S 990 % o IE TG T HiL s
73 THI R EESRANE T 58 4 T8CFR i ) R A AT H

No leakage, no venting, no
disassembly, no rupture and
no fire. / LI <. &
filrtk . TR LA R oA KB
%

The data see table 1. / X%k
P LKA,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.3 |Test T.3: Vibration/#z3) P
Cells and batteries are firmly secured to the P

platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /Ff & 2 207 [ b 22 25 AR MR B &
AL JRaUIEZPEIE, LL7THZIE N2 200Hz,
RGP B BITHZ Y —AME,  — MES S50
BT RS AR 1L o XERE DA =T AH R BT 1A
EOEA20, FATTHSA/NE, RN o
—ANIRBNIT A2 HE ELRE A B T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /%151 A K T 12kg HIAFE i (FRLAES
AR/ EEL )R R 3o 1 2kg PR L (R FL ), o 5
BANIA]

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /X} T HLEF/N I, RHEES0: A
THZIF AR DR AR 1 g RN g 22 L 2454 9 18Hz,

SR 5 BRI AR FF7E0.8mm (B A% 1.6mm) F-18 hinAsi
HE BB AFI8gn (IR L) N50HZ), K
KN P O FF7E 8gn B 21 A1 3 N £1]200Hz .

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /0f TR, ST AWTHZIT G
TREF QNI B IR B L 2R 18Hz, SR JE KR
ME LR EFE0.8mm (i WF% 1.6mm) 3 A B 5l
KON ik $2gn (AR L N25Hz), R e Knig
PRFFAE2gn B FIH A 1 111 $]200HZ.

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if
the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular
mounting position is not less than 90% of its
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
TRV AT AT & 2K TGN oHF . oA,
T AL oA KIS, s el i i 5 ) O
L IS AMIC T I T 2% S 990 % o IE TS T HL I
3 THT R SRANSE FH T 58 4 T80 FE S PR FL O AT R

No leakage, no venting, no
disassembly, no rupture and
no fire. / LI <. 7o
filrt . TR LA R oA KB
%o

The data see table 1. / ik %k
PR,

38.3.4.4

Test T.4: Shock/#fd7

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /LAfE il AOFESE [ E AN

Shock: a half-sine shock of peak acceleration of
f{lOOSSO‘

150 gn (or Acceleration(gn)= N\ mass ) which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 gn (or

{30000

|
Acceleration(gn)= VU mass ) , Which is smaller) and
pulse duration of 11 milliseconds/X} /]» FE B /)N B,

I 100850

I
B A 9150 go (k5 VL 7705 -"l FRYECIMED

R IESZ AR o, Bkobirge=fb, KA
f(300001

| |
S H 2 S B KIS 50 gn (5 V. 7ass ) v

FAURL/AMED ABKA R BRI T8 11 22 A0 ) 2 IE 52 St
ie

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /4 /M 4 JAE =
N A 3 L A L 22 2B N R IR TS TR 28 3 =3Ikt
i, BEEERTTIGZ =0, S3EE 2180
o

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com




Page 8 of 13

Report No.: 19PNS030144 01001

UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

TR SRR 0 R e Y| SN/ £ | N 7 NN
T AL oA KIS, s el i i i ) O i
L AMIC T AT T B8 HUR 990% . TG T H &
73 TH] R EESRANE T 58 4 T8 FR i ) R A AT HL

No leakage, no venting, no
disassembly, no rupture and
no fire. / LW JLHFS. &
filri . TR LR oA KB
%o

The data see table 1. / %
i W1,

38.3.4.5

Test T.5: External short circuit/4M 55 5%

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{# MR IF IR FE R
JEAEST+4°C, LUMERE AN RIRE X $)57+4°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E 53531 57+4°Cf1 2%
PR, K i R U /N 0. A RR R ) &L R BEL [ 2 3
ITHRLER, FEREISN RIS R B 2I57+4°CZ Jn IRIF A
BRI DA X ORI, F IR PR 2
e i B — 2 SR 45 R

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
RS AT RV AT & 2K AR R A S 2 5647
B, AMRIEEAHIE170°C, JHLMA. Tk
FRTHE KIRKE

No disassembly, no rupture
and no fire. / Toiffk. ToE 3
PAJ o K IR KA

The data see table 1. / X%k
P LKA,

38.3.4.6

Test T.6: Impact / Crush/&H /3 &

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter) /4# o (& &
T HAAKTEET18.0mmir B A H k)

Pouch cell/42:18 5.0

N/A

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

The sample cell or component cell is to be placed N/A
on a flat smooth surface. A 15.8 mm0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /B S sAE — 4
PP L. S —E A 815.8 mmt 0.1mm,
K EA/INF6em 316 A5 AR FE I Ik A i Hh S L
Je, KRR N9.1 kg£0.1 kgl EM61£2.5 cmit
e VR TR o

The test sample is to be impacted with its N/A
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /4% 5 fi ol FFE
it NN 5 P R R TP AT S BOBE R O
() E4£15.8 mm+0. 1mmZ5 fi R f A . & —
ANFE Rz — .

Test Procedure — Crush (applicable to prismatic, Pouch cell/42:4K 5 P
pouch, coin/button cells and cylindrical cells less

than 18.0 mm in diameter). /#¢/% (3& F THH:

SR B /A0 RS AT E AR/ T 18.0mm g [ #: 7
)

A cell or component cell is to be crushed between P
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /¥ £
JRAE AP RS R, B RO R, 7256
—NM R BRI RZ)091.5emls. B R RFAETE
17, HEIMBLLIT =Ml —

(a) The applied force reaches 13 kN+0.78 kN; /ji: P
I35 %113 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 N/A
mV; /FE LT T B 22 100mV

(c) The cell is deformed by 50% or more of its N/A
original thickness. /FLIBAS T 1A 7 46 )& £ [1150% LA
+.

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. ML IR FLU BN B3 B R — [Tt e . 240
T T FES S PR R T s o [BIAT T AN
3l L PR 1)l s

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
IR AR WG, JFEREZ .
J 45 R 5 it L B L6/

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /HLiCi & 2
Ko MR RE S ALK Z JG6 NN, AbRIREA
L 170°C, I HIMARFITGHE KIMR KA.

No disassembly and no fire. /

Tk, B KRR

The data see table 2. / i %k
P2,

38.3.4.7

Test T.7: Overcharge/id 7t H

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7E = T, LL2{% A
12 P EUPR (A B KRR 88 70 H FL RN A i e L, K
[E] 924/ NF o PR fe /N U T T

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /41
SR 3 P ELPR B 7 R RS AN BRI 18V, AT ) A
/N7 R R I ) 3 R PR e K 7 L R ) A £
B 22V PV .

N/A

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /AN AR il 3 i B AR 70 HL L S L 18V, &
D) R /0N 78 R PR 2 12742 )32 ) B PR R B R T8 R
HUE 1. 218

The voltage of the test is
26.1V, and the current is
10400mA. / K HUE R

26.1V, HJiEiN10400mA.

There is no disassembly and no fire during the test
and within seven days after the test. /7& s 7 ATl
WIERETRN, TGRS KR .

No disassembly and no fire. /

Tefith, o KR kA

The data see table 3./Jl3 ¥R
K3,

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China.
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.8 |Test T.8: Forced discharge/3&#iJE P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /7E% iR T, R HUEERAE12VIT)
FLA YR EREAT R, R IR e R
CNITAR AL A ) 6 e R Y e KT H LA

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /35 7€ [{ O HELJIE
T A BB AE I F S )53 RN AT 23 1 AR R 3R
13, A EC R SR BRI TE) (/N ) 80 2 e Rk LA
WG L (255

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EIIH AT | /TCRAARTCE KL G R A
NN v o T 2

PISERRTRPL, PR REA KRG The data see table 4. / 1%k

fia W34

GUANGDONG UTL CO., LTD.
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Table 1: T.1~T.5/ F&1. A 1~THK 5

Test 5: External

Sample| Mass QCV Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Short Circuit/
No. | priorto | Priorto WK 1: A W 2: BERK WA 3: et 4. A
R4 2 test (g)/ll| S50 1Y .
RERES iﬁﬁfj()gﬁ)i KBTI Mass loss | Change ratio| Mass loss | Change ratio| Massloss | Change ratio| Massloss | Change ratio Temp. (°C)
BRHE | FERBIR(%) | HIEN(%) | RESIK(%) | HIEH(%) | REHRK(%) | BEH(%) | BEHR%) | HBEE(%) R (°C)
b1# 523.432 | 21.694 0.000 99.995 0.065 99.949 0.002 99.995 0.002 99.995 66.1
b2# 524.737 | 21.692 0.000 99.991 0.053 99.917 0.002 99.995 0.004 99.995 67.2
b3# 526.714 | 21.688 0.002 99.991 0.055 99.922 0.004 99.995 0.004 99.995 70.0
ba# 525.701 | 21.689 0.000 99.995 0.048 99.954 0.004 99.995 0.002 99.995 68.1
b5# 527.663 | 21.687 0.002 99.991 0.044 99.917 0.000 99.995 0.002 99.991 66.7
b6# 528.704 | 21.693 0.000 99.991 0.068 99.926 0.000 99.995 0.002 99.991 68.6
b7# 524.677 | 21.690 0.002 99.995 0.048 99.922 0.002 99.991 0.002 99.995 69.1
b8# 525.593 | 21.687 0.002 99.995 0.042 99.926 0.000 99.995 0.002 99.995 67.4
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Tables
Table 2: Crush /| £2: ¥E
Sample No.
Bl cl# c2# c3t catt c5# c6# cr# c8#t cott c10#
Test 6: Crush OCYV pirior to test/
JR6: BE | MR AT TS (V) 3.842 3.834 3.852 3.836 3.833 3.834 3.847 3.845 3.836 3.838
Temp. (°C) 22.8 22.9 22.9 22.9 22.8 22.8 22.9 22.9 22.9 22.8
lmlg( C)
Table 3 : Overcharge / %£3: TR H
Test 7: s%mupg% gj" b1 b2t b3# bai b5# b6 b7# bsi
Overcharge ocv prti]gr to test/
MRT: = e ) } ) } ) ) ) )
WIRT: TFEHE SR FES (V) 21.684 21.677 21.676 21.685 21.682 21.679 21.675 21.686
Table 4 : Forced discharge / #4: IR#IEE
Sample No. c11# 124 o134 c14# o154 c16# cA7# c18# 194 c20#
ﬁunéﬁ?
OCYV pirior to test/
Test 8: Forced | it il JF& UL (V) 3.396 3.394 3.397 3.394 3.396 3.394 3.395 3.397 3.398 3.391
discharge S e N
MA8: F %émup gﬁ%"' c21# 224 234 c24# c25%# c26# c27# 284 Cc29# c30#
[5]8]
OCYV pirior to test/
S 725 F FE (V) 3.397 3.396 3.398 3.390 3.390 3.390 3.397 3.394 3.391 3.392
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Photos

Figure 2 Bottom view of battery
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< FLYABILITY

1. Stop using the battery immediately if

A there are signs of swelling or leakage
2. Only use Flyability apporved chargers
P 3. Never disassemble, puncture, shock,
i > crush, short, incinerate, or heat the

u ' battery over 60°C (140°F)

— o 4, Read the “Elios 2 Battery Safety

Guidelines” before using the battery

n

Rechargeable Li-ion Battery

Max Charge Voltage: 21.75V

s

Figure 4 Battery label
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